AN Torium

TERNIUM MEXICO, S.A, DE C.V.
R.F.C. TME-840710-TR4

Av. Universidad No. 992, Colonia Cuauhtémoc, San Nicolas de los Garza, N.L.,

Cddigo Postal 66450
Teléfonos: +52(81)8329-8500
www.ternium.com

CERTIFICADO DE CALIDAD /
MILL TEST

Fecha de Emisién/ Date of issue
{DMA) 21/03/2009

{I OO

566643

No./ Document number
566643

Codigo cliente/ Customer D
501269

Pedido No./ Sales order
104349

Orden de compra/ Purchase order
5883

Chliente/ Customer

PLESA ClA

AV. VALLE DE LAS ALAMEDAS # 66-0C0OL. SAN FRANCISCC CHILPAN
TULTITLAN,MX MEX 54940

Remisitn/ Delivery
566643

Medio de Transporte/ Means of transportation

Triple eje con susp.

Descripcion de mercaderias/ Goods description
ROLLO FRIC RECOCIDO

Datos Generale eneral D
No. Rollo/Coil id. 1264858AE 1264860AE
Colada/Heat ZA18227 ZA18658
Recubrimiento/Coating N/A N/A
Peso/Weight kg 8500 §320
Peso/Weight Ib 18763.8 18366.45
EspesorfThickness mm/in 0.122in / 0.1208in /
3.1000mm 3.0700mm
LIJLL 36.02 36.02
o in LS/UL 36.22 36.22
5 =] ReallActual 36.22 36.22
Z2 LILL 915 915
mm LS/UL 920 920
Real/Actual 920 920
LI/LL NIA N/A
o< m LS/AUL N/A N/A
o2 Real/Actual 0 0
s LILL N/A N/A
ft LS/UL N/A N/A
Real/Actual 0 0
Capa 02/ft2 N/A N/A
Thickness g/m2 N/A N/A
TSIST (1) N/A NIA
No. Parte/Part N/A NIA
Descripién/Dascription N/A NiA
Norma de Calidagd/Quality Noerm SAE J403 SAE J403
Grado/Grade 1008 1008

1. TS Tratamiento superficial, Aceitado. Sellado / ST Superficial treaiment. Qiled, $lencied.elc
4. RB Rockwell B

2. LE' Limile elastico / YP Yield Point
5. UALL Limite Inferior / Lower Limit

3. RT Resistencia a la tension / TS Tensile Strenght
6. LS/UL Limite Superior / Upper Limit

Observaciones / Comments

CLIID#

Cemficamos que & matenal aqui descnlo ha sdo Inspeccionado y ensayado pot personal autorzado independiente del area
de manufactura con resultados salisfactongs en concordancia con la noima arnba descria

We here certify thal fhe materal described in here has been lested and inspecled by authorezed personal ndpendent from
e manufacluning depariment with sanusfactory resufts in accerdance with requirenients of the abave specification

Firma / Signature

A VI

Ing. Antonio Mani
Ternium tabs
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P . CERTIFICADO DE CALIDAD / cc
Y Ternium MILL TEST

TERNIUM MEXICO, S.A. DEC.V. Fecha de Emision/ Date of issue  No./ Document number
R.F.C. TME-840710-TR4 ({OMA) 21/03/2009 566643
Av. l_Jniversidad No. 992, Colonia Cuauhtémoc, San Nicolas de los Garza, N.L., I"""'l”"l""”“"“"”
Codigo Postal 66450
Teléfonos: +52(81)8329-8500 566643
www.ternium.com
el Acero eel Q
No. Rollo/Caoil id, 1264858AE 1264860AE
Colada/Hea ZA18227 ZA18658
C 3.1000 0.0700
. . . Mn 0.4300 0.3400
Analisis Quimico
Chemical Analysis S 0.0050 0.0050
(LVLL — Real — LS/UL) P 0.0130 0.0150
%, Si 0.0130 0.0080
Al 0.0410 0.0460
Cu 0.0100 0.0100
Cr 0.0400 0.0300
Co 0.0030 0.0020
Ni 0.0200 0.0200
Mo 0.0050 0.0090
Sn 0.0020 0.0010
N 0.0040 0.0030
Cb 0.0010 0.0010
\ 0.0010 0.0010
Ti 0.0010 0.0010

1. TS Tratamiento suparficial, Aceitado, Sellado / $T: Superficial trealment, Qiled, Stenciled.etc 2. LE. Limite elastice / Y2 Yield Point 3. RT Resistencia a lalensién / TS Tensile Strenght
4. RB' Rockwell B 5. LIFLL Limite Inferior / Lower Limit 6. LS/UL Limite Supenor / Upper Limit

Observaciones / Comments C.lL/ID#

Firma / Signature

Certificamos que &l material aqul descita ha skda inspeccronado y ensayado par personal autorzade wdependiente del area F)
e manulaciura con en cid con la norma ainba descita. .
We here cerlify Ihal the materlal descubed in here has been lesled and nspacted by authornzed persanal indpendent fram [» o

the manylaciunng depantment vath satisfaciory results \n accordance with requiiements of the above specihication

Ing. Antonio Mani
Termum Labs
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